
 

 

 

 
USDA WASTEWATER COLLECTION SYSTEM & TREATMENT IMPROVEMENTS 

PRELIMINARY ENGINEERING REPORT 
 

for the 
 

City of San Augustine, Texas 
(San Augustine County, Texas) 

 
TPDES Permit No. WQ0010268001 

EPA I.D. No. TX0022349 
 
 
 
 

KSA Project Number SAU.005 
 
 

 
 
 
 
 
 
 
 
 

 
 
 

Prepared by: 
 
 

 
 

211 E. Shepherd Avenue, Suite 205 
Lufkin, Texas 75901 

T: 936-637-6061 F: 888-224-9418 
www.ksaeng.com 

TBPE Firm Registration No. F-1356 
  

Revision Description Date 
0 Issued for USDA Review 10/08/2019 
1 Revised per USDA Comments 04/21/2020 
   
   
   
   
   



 
This Page Intentionally Left Blank! 



City of San Augustine, Texas USDA Wastewater Collection & Treatment PER 
[...]
construction practices, materials and installation. Costs are reflective of present day prices and are on the 
basis of conceptual schematics and alignments. Opinions presented do not include costs arising from 
property and/or easement acquisition, primary electrical service, etc. 

  



City of San Augustine, Texas USDA Wastewater Collection & Treatment PER 

1-2 

 
This Page Intentionally Left Blank! 

 



City of San Augustine, Texas USDA Wastewater Collection & Treatment PER 

2-1 

2 Project Planning 

2.1 Location 

The City of San Augustine, Texas, is located in San Augustine County, which is north of Jasper County and 
Angelina County, south of Shelby County, and west of Sabine County.  The City of San Augustine has a 2017 
ACS 5-year estimated population of 2,136 and serves as the county seat.  The City of San Augustine is 
located along Highway 21 approximately 35 miles east of Nacogdoches, Texas. 

The project area is the area serviced by the City of San Augustine sanitary sewer system. Exhibit 1 shows the 
area serviced by the San Augustine sanitary sewer system, Exhibit 2 shows the layout of the wastewater 
treatment plant, and Exhibit 3 shows the USGS map for the City of San Augustine. 

2.2 Wastewater Systems to be Served 

The San Augustine wastewater system provides wastewater collection and treatment solely within the 
corporate limits of the City of San Augustine. 

2.3 Environmental Resources Present 

The proposed treatment plant work would take place at locations that are currently owned by the City of 
San Augustine. The work related to the collection system would take place within the City’s existing 
property, easement, or right-of-way. 

2.4  Population Trends 

Population projections are needed to plan for adequate wastewater capacity. Any expansions to the existing 
water system must be designed to adequately serve both the existing population as well as provide for a 
reasonable growth rate for the City of San Augustine and its service area. 

The annual population historical data for the City of San Augustine was acquired from the U.S. Census 
Bureau and can be seen in the table below. 

Table 2.1 – Historical Population1 

Year Population Average Annual Growth (AAG) 

1950 2,510  
1960 2,584 0.29% 
1970 2,539 -0.18% 
1980 2,930 1.43% 
1990 2,337 -2.26% 
2000 2,475 0.57% 
2010 2,108 -1.61% 

 

The State of Texas, through the Texas Water Development Board, develops a statewide water plan defining 
future population growth and corresponding water needs for the entire state. The latest edition, Water for 
Texas 2017 is the tenth state water plan and the fourth plan developed with a regional water planning 
focus.2 These regional plans were completed in 2016. 

The Regional Water Plan population projections utilized in the current (2021) and two previous (2011 and 
2016) planning cycles for San Augustine are shown in Table 2.2. San Augustine is located in the Region I 
water planning group. 

                                                            
1 US Census Bureau 
2 Water for Texas 2017. (Texas Water Development Board, Austin, TX 2017), p. 15. 



City of San Augustine, Texas USDA Wastewater Collection & Treatment PER 

2-2 

Table 2.2 – Projected Population3 

Year 2011 Regional Water Plan 2016 Regional Water Plan 2021 Regional Water Plan 

2010 2,688 -  
2020 2,742 2,121 2,121 
2030 2,812 2,121 2,121 
2040 2,897 2,121 2,121 
2050 2,984 2,121 2,121 
2060 3,043 2,121 2,121 
2070  2,121 2,121 

 

The 2011 Regional Water Plan used population projections from the 2007 State Water Plan, based upon 
2000 census data, as a baseline with adjustments as necessary.4 The final 2010 census counts were 
unavailable at the time that these plans were developed. When compared to the final 2010 census data the 
2011 Region I Water Plan overestimated the 2010 population for San Augustine by 580 persons (2,688 
versus 2,108). The 2016 Regional Water Plan used projections using final 2010 census counts.  

The 2016 and 2021 Regional Water Plan population projections indicate zero growth for San Augustine 
through 2070. This is due to the Texas Demographic Center's model projecting the population to decrease 
somewhat due to anticipated demographic changes at the county level. Because of this projection the 
county’s population was held constant at its projected population prior to the decline. The City’s projection 
was developed by allocating growth from the county projection, which are following a county level 
population growth trend. 5 

2.5 Equivalent Dwelling Units 

The City of San Augustine water and wastewater systems are comprised of single family residential, multi-
family residential, and non-residential users. In order to equate the system contribution of multi-family and 
non-residential users to that of a single family residential user the concept of Equivalent Dwelling Unit (EDU) 
is applied. The EDU can also be used to compare different systems on similar criteria. Tables 2.3 and 2.4 
show a breakdown of user types, usage, and calculates EDUs for the City of San Augustine. 

Table 2.3 – Equivalent Dwelling Unit Calculation – Water 

User Type Average Monthly 
Flow (gallons) 

Number of Users 
(connections) 

Total Monthly Flow 
(gallons) 

Number of 
EDUs 

Single Family 
Residential 4,938 740 3,654,120 740 

Multi-Family 
Residential 4,306 143 615,758 125 

Commercial 12,494 199 2,486,306 504 
Rural (Wholesale) 2,343,056 3 7,029,168 1,424 

Governmental 138,852 9 1,249,668 254 
TOTAL EDUs 3,047 

 

  

                                                            
3 Texas Water Development Board Regional Water Plan Population Projections by Water User Group 
4 Water for Texas 2012. (Texas Water Development Board, Austin, TX 2012), p. 130. 
5 http://www.twdb.texas.gov/waterplanning/data/projections/FAQ/index.asp#title-05 

http://www.twdb.texas.gov/waterplanning/data/projections/FAQ/index.asp#title-05


City of San Augustine, Texas USDA Wastewater Collection & Treatment PER 

2-3 

Table 2.4 – Equivalent Dwelling Unit Calculation – Wastewater 

User Type Average Monthly 
Flow (gallons) 

Number of Users 
(connections) 

Total Monthly Flow 
(gallons) 

Number of 
EDUs 

Single Family 
Residential 4,938 740 3,654,120 740 

Multi-Family 
Residential 4,306 143 615,758 125 

Commercial 12,494 199 2,486,306 504 
Governmental 138,852 9 1,249,668 254 

TOTAL EDUs 1,623 
 

The information in Tables 2.3 and 2.4 are based upon the 2019 calendar year. The calculation of the total 
EDUs is the Total Monthly Flow, in gallons, for each connection type divided by the total number of 
residential connections. 

2.6 Community Engagement 

The discussion of the proposed projects has been placed on the council agenda over a period of several 
months.  The community of San Augustine has been offered the opportunity to provide comments on the 
proposed projects.  The City has made the community aware that the improvements will also benefit 
economic development and provide health safety benefits. 

  



City of San Augustine, Texas USDA Wastewater Collection & Treatment PER 

2-4 

 
This Page Intentionally Left Blank! 

 



City of San Augustine, Texas USDA Wastewater Collection & Treatment PER 

3-1 

3 Existing Facilities 

3.1 Location  

3.1.1 Wastewater Treatment Plant 

The City of San Augustine has one wastewater treatment plant and it is identified as the City of San 
Augustine Wastewater Treatment Plant.  The existing wastewater treatment plant (TPDES Permit No. 
WQ0010268001) is located approximately 5,000 feet northeast of intersection of U.S. Highway 96 and Farm-
to-Market Road 147, in San Augustine County, Texas 75972. The Plant discharges to an unnamed tributary; 
thence to Ayish Bayou; thence to Sam Rayburn Reservoir in Segment No. 0610 of the Neches River Basin. An 
aerial image of the Plant is shown in Figure 3-1. 

 
Figure 3.1 – Aerial Image of City of San Augustine WWTP 

3.1.2 Wastewater Collection System 

The wastewater collection system serves the area within the corporate limits of the City of San Augustine. 
The system consists of a network of gravity flow wastewater collection lines conveying wastewater to the 
City of San Augustine WWTP. In addition to the gravity collection system the system includes 13 lift stations 
and corresponding sanitary force mains  

A service area map of the collection system can be seen in Exhibit 1. 

  



City of San Augustine, Texas USDA Wastewater Collection & Treatment PER 

3-2 

3.2 History 

3.2.1 Wastewater Treatment Plant 

The current City of San Augustine WWTP was constructed in the early 1970s. In the late 1980s the plant was 
rehabilitated by adding two final clarifiers and converting the existing settling tank to a chlorine contact 
chamber. This rehabilitation also decommissioned the settling ponds that predated the plant constructed in 
the early 1970s. While certain equipment may have been replaced due to mechanical wear and tear, the 
treatment process and structures remain unchanged from the late 1980s rehabilitation. A description of the 
treatment process is in the paragraphs to follow. 

Influent wastewater flows by gravity from the collection system and enters the treatment plant at the 
headworks structure. The wastewater is first directed through a channel with a grit trap that removes heavy 
settleable grit and a Rotarc mechanical screen to remove any floatables including rags, trash, and 
miscellaneous debris. Wastewater then flows from the channel to the influent lift station wet well, where it 
is pumped to the oxidation ditch for secondary treatment.   

The type of secondary biological treatment utilized at the Plant is an extended aeration system using an 
oxidation ditch. Biological treatment is essential to remove biological oxygen demand (BOD) and influent 
ammonia. Wastewater then flows into two final clarifiers. Final clarifiers remove settleable solids including 
solids produced by biological growth. Settled water is then chlorinated to remove pathogens. Chlorinated 
effluent wastewater from the chlorine contact basin is then discharged to an unnamed tributary of the Ayish 
Bayou. 

A portion of the sludge removed from the bottom of the clarifiers is returned (Return Activated Sludge, RAS) 
to the aeration tank to maintain the bacterial population for BOD and ammonia removal. A portion of the 
solids are wasted to sludge dewatering containers and the existing sludge drying beds for dewatering and 
then to the landfill for final disposal. A layout of the existing plant can be seen in Exhibit 2 and a process flow 
schematic showing the above referenced wastewater treatment plant processes is provided as Exhibit 4 

3.2.2 Wastewater Collection System 

The wastewater collection system for the City of San Augustine dates back to the original creation of the 
system. It has been modified and repaired through various projects throughout the years. As is the case for 
many rural wastewater systems a large portion of the system is constructed of vitrified clay pipe (VCP). A 
service area map of the wastewater collection system can be seen in Exhibit 1. 

3.3 Condition of Existing Facilities 

3.3.1 Wastewater Treatment Plant 

The City's current wastewater discharge permit issued on November 13, 2018 will expire November 13,  
2023.  A copy of the existing Texas Pollution Discharge Elimination System (TPDES) permit is provided as 
Appendix A.  Current effluent limitations per the existing permit is provided in Table 3-1. 

Table 3.1 – TPDES Effluent Discharge Limits 

Parameter Effluent Limit 
Daily Average Flow 0.90 MGD 
2-hour Peak Flow 4.37 MGD (3,036 gpm) 

CBOD5 10 mg/l 
TSS 15 mg/l 

Ammonia Nitrogen 2 mg/l 
E.coli 126 cfu or MPN/100 ml 

Chlorine Residual 1 to 4 mg/l 
pH 6 to 9 standard units 

Dissolved Oxygen 5.0 mg/l minimum 



City of San Augustine, Texas USDA Wastewater Collection & Treatment PER 

3-3 

 

In 2016, KSA conducted an evaluation of the WWTP with respect to daily influent flow and certain process 
treatment parameters. This evaluation was presented to the City in a draft format, but not finalized. This 
draft report can be found in Appendix B. Data for the period January 2013 through December 2015 was 
analyzed and compared to typical values for domestic wastewater treatment processes. Based upon this 
data the WWTP saw a daily average wastewater flow of 0.568 MGD, and a daily maximum flow of 3.33 
MGD. During this time period the WWTP exceeded 75% of its permitted daily average flow on 7 occasions, 
exceeded 90% of permitted daily average flow on 6 occasions, and exceeded the permitted daily flow on 4 
occasions. The daily maximum flow exceeded 75% of its permitted daily average flow on 26 occasions, 
exceeded 90% of permitted daily average flow on 22 occasions, and exceeded the permitted daily flow on 18 
occasions. 

The City of San Augustine, like most areas in East Texas, experienced an unusually wet year in 2015. These 
higher flows strain the operational capacity of the Plant as well as the collection system. As shown in Figure 
3-2, the San Augustine WWTP has exceeded its permitted average daily flow for four months (three 
consecutive) between 2013 and 2015, thereby violating the 75/90 percent requirements in their discharge 
permit.  

The Plant reported flows above 90 percent of its permitted average daily flow (0.81 mgd) for four 
consecutive months from March 2015 through June 2015. Overall, for the two year period between 2013 
and 2015, the Plant has reported average daily flows above 90 percent for six months and average daily 
flows above 75 percent (0.675 mgd) for seven months. The minimum and maximum monthly average flows 
suggest that the increase in flow is not due to an increase in "actual" wastewater flow, but is most likely due 
to stormwater inflow during heavy rainfall periods. 

As a result of these flow excursions the City was placed under enforcement by the TCEQ by Agreed Order 
Docket No. 2016-0449-MWD-E. This agreed order can be seen in Appendix C. 

 
Figure 3.2 – Reported Effluent Flow (January 2013 through December 2015) 

  

0

0.5

1

1.5

2

2.5

3

3.5

1/
1/

20
13

2/
1/

20
13

3/
1/

20
13

4/
1/

20
13

5/
1/

20
13

6/
1/

20
13

7/
1/

20
13

8/
1/

20
13

9/
1/

20
13

10
/1

/2
01

3

11
/1

/2
01

3

12
/1

/2
01

3

1/
1/

20
14

2/
1/

20
14

3/
1/

20
14

4/
1/

20
14

5/
1/

20
14

6/
1/

20
14

7/
1/

20
14

8/
1/

20
14

9/
1/

20
14

10
/1

/2
01

4

11
/1

/2
01

4

12
/1

/2
01

4

1/
1/

20
15

2/
1/

20
15

3/
1/

20
15

4/
1/

20
15

5/
1/

20
15

6/
1/

20
15

7/
1/

20
15

8/
1/

20
15

9/
1/

20
15

10
/1

/2
01

5

11
/1

/2
01

5

12
/1

/2
01

5

Ef
flu

en
t F

lo
w

 (M
G

D
)

Month

Flow Rate Reported in DMRs

Daily Average Flow (mgd) Daily Maximum Flow (mgd) Permit Limit - Average Daily Flow

90% of Permitted Limit 75% of Permitted Limit



City of San Augustine, Texas USDA Wastewater Collection & Treatment PER 

3-4 

As can be seen in Table 3-2 below, the average influent concentrations for the WWTP were significantly 
lower than typical values within the industry. 

Table 3.2 – WWTP Influent Values 

Parameter Average Influent Values 
January 2013 – June 2016 Typical Influent Values 

CBOD5 51 mg/l 250 mg/l 
TSS 60 mg/l 300 mg/l 

Ammonia Nitrogen 13 mg/l 30 mg/l 
 

The above, combined with the documented number of permitted flow exceedances, is indicative of a 
wastewater influent flow that is subject to stormwater inflow/infiltration. 

3.3.2 Wastewater Collection System 

Aging infrastructure throughout the City’s collection system results in dramatically increased flows during 
periods of wet weather. This is a results of inflow and infiltration into the collection system by water seeping 
into damaged pipes, manholes and lift stations. Inflow and infiltration can be mitigated by replacing affected 
entities. In 2001 the City conducted a smoke testing effort to identify areas of potential inflow/infiltration. 
[...]

H
\
N

A
M

E
 
|
 
L

A
Y

O
U

T
 
|
 
P

L
O

T
 
D

A
T

E
 
-
 
T

I
M

E





 

 

 
 

 
 
 

 
 
 
 
 
 
 
 
 

 
APPENDIX A 

 
TPDES DISCHARGE PERMIT 













































































 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 

APPENDIX B 
 

DESIGN PARAMETERS BASED ON DISCHARGE MONITORING REPORTS (DMRs) ‐ DATA FOR 
JANUARY 2013 THROUGH DECEMBER 2015 





DO

mg/L SU SU lbs/day mg/L mg/L lbs/day mg/L mg/L mgd mgd mg/L mg/L CFU/100mL CFU/100 mL lbs/day mg/L mg/L

5 6 9 113 15 40 15 2 10 1 4 126 399 75 10 25

Start End Mo. Min Minimum Maximum Daily Avg Daily Avg Daily Max Daily Avg. Daily Avg. Daily Max Daily Avg. Daily Max Mo. Min. Mo. Max Daily Avg. Daily Max Daily Avg. Daily Avg. Daily Max

1/1/2013 1/31/2013 5 6.98 7.62 31.410 6.312 11.400 1.906 0.308 1.140 0.889 2.100000 1.1 3.68 1 1 10.64 2.060 2.060

2/1/2013 2/28/2013 5 7.01 7.58 58.176 8.175 13.100 3.816 0.375 1.100 0.624071 1.288000 1.01 3.80 1 1 11.847 2.060 2.060

3/1/2013 3/31/2013 5 6.92 7.56 31.901 8.688 11.700 0.374 0.100 0.100 0.459129 0.643000 1.01 3.51 1 1 7.695 2.060 2.060

4/1/2013 4/30/2013 5 7.05 7.55 26.245 5.240 13.300 0.527 0.100 0.100 0.607833 0.990000 1.01 3.60 1 1 10.858 2.060 2.060

5/1/2013 5/31/2013 5 7.03 7.88 13.215 3.428 4.430 0.381 0.100 0.100 0.410226 0.790000 1.04 3.40 1 1 7.84 2.060 2.060

6/1/2013 6/30/2013

7/1/2013 7/31/2013 5 6.47 7.1 9.015 3.450 4.620 0.259 0.100 0.100 0.331194 0.528000 1.12 3.90 1.0 1.0 5.329 2.060 2.060

8/1/2013 8/31/2013 5 6.84 7.66 7.103 3.040 3.860 0.230 0.100 0.100 0.320645 0.468000 1.13 3.80 1.0 1.0 4.732 2.060 2.060

9/1/2013 9/30/2013 5 6.78 7.70 4.7 1.5 2.5 0.6 0.2 0.7 0.3158 0.5850 1.16 3.5 < 1 < 1 5.6 2.0 2.0

10/1/2013 10/31/2013 5 6.57 7.35 5.6 2.0 2.1 0.38 0.1 0.3 0.312 0.931 < 1 < 1 5.7 2.0 2.0

11/1/2013 11/30/2013 5.5 6.90 7.26 39.0 6.6 19.5 1.5 0.4 0.8 0.3827 0.900 < 1 < 1 7.4 2.0 2.0

12/1/2013 12/31/2013 5.1 6.6 7.36 31.6 7.9 10.4 0.77 0.2 0.6 0.597161 0.853 1.01 3.8 < 1 < 1 8.0 2.0 2.0

1/1/2014 1/31/2014 5.1 6.7 7.05 10.7 3.4 5.0 0.31 0.1 0.1 0.513871 0.693 1.2 3.9 1.4 < 2 6.6 2.1 2.4

2/1/2014 2/28/2014 5.6 7.33 7.51 10.5 3 4.4 0.44 0.13 0.2 0.563 0.879 1.1 3.7 1.4 < 2 7 2.0 2.0

3/1/2014 3/31/2014 6.7 7.21 7.53 8.2 2.4 2.8 0.34 0.1 0.1 0.603516 1.183 1.1 3.9 3 9 7 2 2.1

4/1/2014 4/30/2014 5 7.16 7.36 11.3 2.4 3.4 0.44 0.1 0.1 0.6111 1.805 1 3.8 3 9 12.5 2.5 4.4

5/1/2014 5/31/2014 5.1 6.85 7.28 21.6 4.7 6.8 0.62 0.13 0.2 0.652097 1.65 1.1 3.9 1 1 9.3 2.0 2.0

6/1/2014 6/30/2014 5 7.04 7.16 25.5 4.0 9.2 0.94 0.2 0.5 0.728667 3.297 1.0 3.9 1.4 2 16.7 3.1 4.0

7/1/2014 7/31/2014 5 6.9 7.48 10.7 3.5 5.6 1.5 0.44 1.1 0.642258 2.702 1 3.7 < 1 < 1 6.47 2.0 2.0

8/1/2014 8/31/2014 5 6.67 7.12 4.3 1.4 1.8 0.3 0.1 0.1 0.5236 2.00 1.3 3.8 < 1 < 1 6.0 2.0 2.0

9/1/2014 9/30/2014 5 6.71 7.30 6.2 1.7 2.8 0.39 0.1 0.1 0.3738 0.545 1.0 3.8 1.4 2.0 8.9 2.3 3.6

10/1/2014 10/31/2014 5 6.99 7.23 5.9 2.4 3.0 0.24 0.1 0.1 0.3166 0.622 1.5 3.9 < 1 < 1 5.5 2.2 2.8

11/1/2014 11/30/2014 5.4 6.75 7.08 17.0 7.6 12.0 0.23 0.1 0.1 0.374 0.914 1.3 3.8 < 1 < 1 5.4 2.4 3.7

12/1/2014 12/31/2014 5 6.88 7.19 39.3 9.2 23.5 0.37 0.12 0.2 0.442 1.15 1.0 3.8 < 1 < 1 9.2 2.5 4.3

1/1/2015 1/31/2015 5.2 7.34 7.50 31.1 6.4 14.0 1.2 0.25 0.71 1.051581 2.622 1.0 3.8 < 1 < 1 9.4 2.0 2.2

2/1/2015 2/28/2015 5 6.46 7.53 24.5 6.8 9.3 1.11 0.345 1.08 0.458214 0.753 1.5 3.9 < 1 < 1 8.0 2.35 3.4

3/1/2015 3/31/2015 5 6.84 7.6 47.4 8.4 22.0 0.52 0.1 0.1 1.241935 3.236 1.1 3.9 < 1 < 1 23.5 4.0 12.0

4/1/2015 4/30/2015 5 7.02 7.28 26.4 4.0 6.0 0.62 0.1 0.1 1.0507 2.098 1.0 3.0 2 2 12.3 2.0 2.0

5/1/2015 5/31/2015 5 7.19 7.63 35.5 6.9 11.8 0.52 0.106 0.126 1.283742 3.101 1.0 3.0 < 1 < 1 9.3 2.0 2.0

6/1/2015 6/30/2015 5 7.23 7.96 7.02 1.7 3.2 0.46 0.11 0.15 0.871633 2.264 1.0 2.4 1.4 2 8.37 2.0 2.0

7/1/2015 7/31/2015 5 6.95 7.55 2.54 1.0 1.0 0.254 0.1 0.1 0.367548 0.5500 1.0 2.1 < 1 < 1 5.09 2.0 2.0

8/1/2015 8/31/2015 5 6.80 7.37 1.67 1.1 1.2 0.152 0.1 0.1 0.267903 0.3300 1.004 2.5 < 1 < 1 3.0 2.0 2.0

9/1/2015 9/30/2015 5 7.01 7.48 1.87 1.0 1.0 0.187 0.1 0.1 0.255433 0.3330 1.2 2.7 < 1 < 1 3.74 2.0 2.0

10/1/2015 10/31/2015 5 7.04 7.62 2.47 1.4 2.2 0.169 0.1 0.1 0.260097 0.7320 1.3 3.4 < 1 < 1 3.38 2.0 2.0

11/1/2015 11/30/2015 5.1 7.00 7.50 8.00 2.4 3.1 0.332 0.1 0.1 0.520833 1.553 1.2 3.2 2 4 6.63 2.0 2.0

12/1/2015 12/31/2015 5 7.11 7.63 13.4 3.1 5.3 1.08 0.259 0.508 0.663742 1.984 1.2 3.0 < 1 < 1 8.21 2.0 2.0

Average 5.1 6.9 7.4 18.0 4.2 7.4 0.7 0.2 0.3 0.568 1.3 1.1 3.5 1.5 2.5 8.2 2.2 2.7

Max  6.7 7.3 8.0 58.2 9.2 23.5 3.8 0.4 1.1 1.3 3.3 1.5 3.9 3.0 9.0 23.5 4.0 12.0

Min 5.0 6.5 7.1 1.7 1.0 1.0 0.2 0.1 0.1 0.2554 0.3 1.0 2.1 1.0 1.0 3.0 2.0 2.0

75% of permitted value 0.675 mgd

90% of permitted value 0.81 mgd

above permitted value 0.9 mgd

=missing information

Permit Limits

DAF <= 0.9 mgd; 2‐hr 

PF <3036 gpm (4.37 

mgd)

cBOD5Date

Units

pH TSS NH3‐N Flow Chlorine, total residual E. coli





 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
APPENDIX C 

 
30 TAC 217 COMPLIANCE SPREADSHEETS FOR  
EXISTING WASTEWATER TREATMENT PLANT 

 





30 TAC 217, SUBCHAPTER B: WASTEWATER TREATMENT FACILITY DESIGN REQUIREMENTS
217.32 Organic Loading and Flows for New Wastewater Treatment Facilities

Daily 
Wastewater 

Flow

WWTP capacity 
required

Design Flow Peak Flow Peak Flow
Permitted 

PF
Permitted 

2 hr PF

Exist. 
WWTP 

ADF
Year Population gpcd gpd x 1.5 (gpd) x4 (gpd) in gpm in gpm in MGD gpd
2010 2108 100 210,800            316,200      1,264,800  878              3,036          4.37         900000
2016 2115.8 100 211,580            317,370      1,269,480  882              3,036          4.37         900000
2020 2121 100 212,100            318,150      1,272,600  884              3,036          4.37         900000
2030 2121 100 212,100            318,150      1,272,600  884              3,036          4.37         900000
2040 2121 100 212,100            318,150      1,272,600  884              3,036          4.37         900000
2050 2121 100 212,100            318,150      1,272,600  884              3,036          4.37         900000
2060 2121 100 212,100            318,150      1,272,600  884              3,036          4.37         900000
2070 2121 100 212,100            318,150      1,272,600  884              3,036          4.37         900000

*gpcd

217.33 Flow Measurement
Drawings show mag meter on discharge of influent pump station; and parshall flume on effluent from chlorine contact basin.

217.34 Organic Loadings and Flows for Existing Wastewater Treatment Facilities, Re-ratings and Alterations
Have DMR data from 2013 through 2015; can determine monthly flow.
Obtained results for influent loading from Eastex Laboratory.
217.35 One Hundred-Year Flood Plain Requirements
FEMA map shows "San Augustine area not included"

217.36 Emergency Power Requirements
Generator on-site; Staff stated generator can run the entire plant in case of power outage.

217.37 Disinfection System Power Reliability
Generator on-site; Staff stated generator can run the entire plant in case of power outage.

217.38 Buffer Zones and Odor Abatement
Appears there are treatment units closer than 150 from railroad tracks.

217.39 Wastewater Treatment Facility Use of Reclaimed Water
Reclaimed water not used.

217.40 Signs with Emergency Contact Information
Sign located at entry.

2016 TWDB Population Projections



30 TAC 217, SUBCHAPTER E: PRELIMINARY TREATMENT UNITS
217.120 General Preliminary Treatment Requirements

WWTP has Rotarc mechanical screen.
Screen is not housed in enclosure
Channel Depth 8.25 ft From EGA plans 1987

Is it readily accessible for maintenance and screenings removal? Appears so
Includes mechanical equipment capable of lifting screenings Appears so - jib crane with chain hoist

217.121 Coarse Screens
Screen opening size Unknown
Are manual coarse screen clear openings 0.5 to 1.0 inch? Unknown
Are mechanical coarse screen clear openings 0.25 to 1.0 inch? Unknown Appears to be 0.25 inch
Is slope 30 degrees to 60 degress? Unknown
If manual screen - is drain plate provided? Yes
If mechanical - is equipment provided that automatically 
collects and disposes of screenings? Unknown Screen is not mechanical - currently drive does not work - operated manually; Rotarc Type RCR screen
Velocity through screen 1 to 3 fps Unknown At design flow
Is inlet channel designed to minimize deposition of solids? Appears so

Flow line of channel less than or equal to 6 inches below invert? Yes
Corrosion resistant materials used? Unknown

217.122 Fine Screens
Are clear openings less than 0.25 inch? Unknown
Is BOD5 reduction claimed less than 35%? None taken
Is emergency overflow provided? Yes
Is a coarse screen provided ahead? Yes - emergency manual bar screen
Is the screen moving or rotating? No
Is continuous cleaning provided? No - manual
Are screenings automatically conveyed to storage area? No
Are manufacturer's recommendations followed on velocity and 
head loss? Unknown
Is the screen a bar rack or perforated plate? bar rack

217.123 Screenings and Debris Handling
Is there minimum storage capacity of 1 day? Unknown
Container for screenings provide tight fitting lid? No

Does storage area drain to headworks or influent pump station? Yes Drip pan
Does it include runoff control? No

217.124 Grit Removal Systems
Not applicable - no active grit removal system

217.125 Grit Chambers



Not applicable
217.126 Grit Handling

Not applicable
217.127 Pre-aeration Units

Not applicable
217.128 Flow Equalization Basins

Not applicable
217.129 Primary Clarifiers

Not applicable



30 TAC 217, SUBCHAPTER F: ACTIVATED SLUDGE SYSTEMS
217.151 Requirements for an Aeration Basin

Must meet 2.0 mg/L dissolved 
oxygen concentration
Volume of aerated influent 
channels may be used in aeration 
volume requirements
Contact Stabilization for 
nitrification is prohibited

217.152 Requirements for Clarifiers
Is there an inlet valve or gate? Yes Sluice gates at splitter box
Is there a stilling well? Yes 12 ft diameter
Is transfer pipe free of potential 
air entrainment? Appears so based on hydraulic profile
Vertical flow velocity through 
stilling well less than 0.15 fps at 
peak flow? Yes
Diameter stilling well: 12 ft Stilling well 113.1 sf
Velocity through feedwell: 0.029907 fps 12 ft stilling well at peak flow
Peak flow: 3036 gpm peak flow 6.7647059 cfs
Inlet distribution channel 
designed to prevent settling of 
solids in the channel? Yes Influent pipe up through center
Pumping inflow? No
Can clarifier hydraulically handle 
peak flow? Yes
Is there scum removal? Yes Scum line to IPS
Is scum discharged to aeration 
basin or digester? Scum line discharges to IPS
Is scum pump designed for 
pumping scum? No pump

Is effluent weir located more than 
6 in from outer wall or baffle? Yes
Are weirs level? Unknown
Number of clarifiers 2
Weir Loading shall be less than 20000 gal/day/LF at peak flow for plants with design flow less than 1 mgd 20000 gpd/LF
Peak flow 3036 gpm 4371840 gpd for plants with design flow more than 1 mgd 30000 gpd/LF
Weir Length 381.1799 Ft 190.59 ft per clarifier
Actual Weir Loading 11469.23 gpd/ft OK
Does clarifier have weirs around 
perimeter Yes
Is sludge pipe at least 4 inch 
diameter? Yes 6 inch
Check flow velocity >2fps design flow > 150,000 gpd

>0.5 fps design flow < 150,000 gpd
Sludge Pipe Area 0.19635 sf



Flow velocity at existing pump 5.129272 fps
Flow velocity low required RAS 
rate 9.111815 fps Yes
Flow velocity high required RAS 
rate 18.22363 fps Yes
Is a means provided to remove a 
blockage? Unknown
Is mechanical sludge collection 
provided? Yes
Side Water Depth 9.83 ft Based on EGA hydraulic profile

9.78 ft Based on KSA hydraulic profile
Diameter 60.66667 ft
Surface Area 2891 sq ft. 5781.229 sq ft. total
SWD compliant? No
Is short circuiting apparent? No
RAS pump capacity greater than 
clarifier underflow rate
RAS pump capacity at least; 200 gpd/sf
No more than 400 gpd/sf
RAS pumping rate between 1156246 gpd 803 gpm 1.79 cfs

2312491 gpd 1606 gpm 3.58 cfs
RAS pump capacity 452 gpm at 45' head
Is throttling, VSD or more than 1 
pump available? Yes two RAS pumps

217.153 Requirements for Both Aeration Basins and Clarifiers
Construction

Are materials corrosion resistant? Unknown Materials for all components are unknown
Is a common wall used? No
Watertight? Appears so
Freeboard
AB minimum 18 inches at peak 
flow? 1 ft 12 inches not based on hydraulic profile
Clarifier 12 inches at peak flow? 1.5 ft 18 inches Yes
Redundancy and Flow Control
Is flow =>0.4 mgd? Yes
2 A.B.s? No OK Exempt because oxidation ditch; aeration equipment is removable w/out taking basin out of service
2 Clarifiers? Yes
Can pipes handle peak flow with 
largest unit out? Unknown
Can it be isolated with gates or 
valves? Yes
Can each unit be drained? Aeration Basin - No; Clarifier - Not currently because drain valve can't be operated

217.154 Aeration Basin and Clarifier Sizing - Traditional Design



Must be sized to maintain a DO 
concentration of 2.0 mg/L at 
maximum diurnal organic loading 
rate.
Aeration Basin Sizing
From Table F.1
Extended aeration basins 
including oxidation ditches (MCRT 
over 20 days) 15 lbs BOD/day/1000 cf
Influent to AB BOD5 
concentration 250 mg/L
Flow - Permit 0.9 MGD Volume Required According to Each Flow Condition Does Existing Volume comply for each flow condition?
BOD Loading - Permit 1876.5 lbs/day 125,100   cf 935,748.0             Gallons Dimensions assumed based on scale of existing drawings
Design Flow - Projected 2020 0.32 MGD
BOD loading - Projected 2020 663 lbs/day 44,223     cf 330,786.9             Gallons Unknown
Average of Daily Average Flow 
from DMRs 1/13 through 12/15 0.6 MGD
BOD Loading - DMR Daily Average 
Flow 1251 lbs/day 83,400     cf 623,832.0             Gallons Unknown
Maximum Daily Max Flow from 
DMRs 1/13 through 12/15 3.3 mgd
BOD Loading - DMR Maximum 
Monthly Flow DMRs 6881 lbs/day 458,700   cf 3,431,076.0         Gallons Unknown
Volume of Existing Oxidation 
Ditch 133057 cf 995,264   gallons 14.10                    lb/day/1000cf actual loading Meets loading requirement
Clarifier Sizing
From Table F.2
Maximum Surface Loading Rate 
at Two-Hour Peak Flow 800 gpd/sf extended air
Minimum Detention Time at Two-
Hour Peak Flow 2.2 hours extended air
Surface Area of Existing Clarifier 5781 sq ft
Peak 2-hr Flow - Permit 3036 gpm 4371840 gpd Does Existing SLR comply for peak flow?
SLR - Permit 756 gpd/sf Yes 
Detention Time at varying flow 
conditions
Volume of Existing Clarifier 56,829     cf 425,084   gallons
Detention Time at varying flow 
conditions
Peak 2-hr Flow - Permit 3036 gpm 182160 gph Does Detention Time comply for peak flow?
Detention Time - Permit 2.3 hrs Yes 

217.155 Aeration Equipment Sizing
System designed to provide 
minimum of 2.0 mg/L DO
Must supply the O2R in Equation 
F.2 or use recommended values in 
Table F.3, whichever is greater



Equation F.2
Influent to AB BOD5 
Concentration 250 mg/L Assumed Actual is much lower
Influent to AB NH3-N 
Concentration 30 mg/L Assumed Actual is lower
(a) O2R; Oxygen requirement 1.72 lb O2/lb BOD5 Calculated from Eqn F.2

2.20 lb O2/lb BOD5 Minimum from Table F.3

Flow - Permit 0.9 MGD Oxygen Required under varying flow conditions
BOD Loading - Permit 1877 lbs/day 4128 lbs O2/day 172 lbs O2/hr
Average of Daily Average Flow 
from DMRs 1/13 through 12/15 0.6 MGD
BOD Loading - DMR Daily Average 
Flow 1251 lbs/day 2877 lbs O2/day 120 lbs O2/hr
Maximum of Daily Maximum 
flows from DMRs 1/13 through 
12/15 3.3 mgd
BOD Loading - DMR Maximum 
Monthly Flow DMRs 6881 lbs/day 15825 lbs O2/day 659 lbs O2/hr
(b) Diffused Aeration Systems Not applicable

(c)Mechanical Aeration Systems
Required Airflow
Clean Water Oxygen Transfer 
Efficiency <2 lbs O2/hp-hr non-innovative technology not enough data to ascertain compliance

>2 lbs O2/hp-hr innovate technology not enough data to ascertain compliance; need full scale performance data from manufacturer
2.30 lb O2/lb BOD5 2.3 field transfer rate from S&N Airflo; they got it verified TCEQ 1997 or 1998, cannot use because no full scale test data

CWOTE 2 lbs O2/hp-hr
Number of rotors 2 only 2 operational
Hp of drive 20 hp Based on manufacturer's information
Clean Water Transfer 80 lbs O2/hr ft
Convert to Wastewater Transfer 
efficiency 52 lbs O2/hr ft CWOTE/WWOTE = .65 (assumed)
Length of rotor 13.91667 ft Length of rotor based on manufacturer drawings 41.75
Flow - Permit 0.9 MGD Does length in calcs comply with length under varying flow conditions?
Length of rotor required 3 ft Yes
Average of Daily Average Flow 
from DMRs 1/13 through 12/15 0.6 MGD
Length of Rotor - DMR Daily 
Average Flow 2 ft Yes
Maximum of Daily Maximum 
flows from DMRs 1/13 through 
12/15 3.33 mgd
Length of Rotor - DMR Maximum 
Monthly Flow DMRs 13 ft Yes
Mixing Requirements



Must provide mixing to prevent 
MLSS deposits under any flow 
conditions Appears adequate
Must be capable of re-suspending 
MLSS after shutdown period. Appears adequate

Mechanical aeration devices with 
a channel or basin layout must 
have a minimum of 100 hp/MG of 
aeration basin volume or 0.75 hp/ 
1000 cf of aeration basin volume 99.79 hp 99.53       hp
Supplied: 60.00 hp If all are operational *Not compliant
Mechanical Components
Each basin must have 2 devices Yes
Must meet maximum design 
requirements for oxygen with 
largest single unit out Yes appears so
Must automatically restart after a 
power outage or have telemetry 
with auto-dialer with battery 
backup to notify operator Not enough data to ascertain compliance
Must have 2-speed or variable 
speed drive Not enough data to ascertain compliance
To vary output, device may use 
single-speed drive units with 
timer-controlled operation if the 
device includes an independent 
means of mixing. Not enough data to ascertain compliance
Operator is able to perform 
routine maintenance without 
coming into contact with 
wastewater Appears adequate
Each bearing, drive motor or gear 
reducer must be accessible to an 
operator with a splash prevention 
device. Appears adequate
Each gear reducer must have 
drainage system to prevent 
operator contact Not enough data to ascertain compliance

217.156 Sequencing Batch Reactors
Not applicable

217.157 Membrane Bioreactor Systems
Not applicable

217.158 Solids Management
Solids Recycling and Monitoring
RAS system must operate as 
designed in all flow conditions



Monitoring and control system 
provided to control return and 
waste sludge flows, return sludge 
flows to aeration basin, to meter 
return sludge flows and measure 
waste sludge flows No control system apparent
Solids Wasting

The solids management system 
must be able to store and process 
the WAS under all flow conditions Unknown - WWTP is having trouble with drying beds, using two dewatering boxes
RAS Pump Design
Centrifugal pump must have 
positive suction head unless self-
priming Appears adequate
Airlift pump must comply with 
217.162 Pumps are not airlift
RAS systems - sufficient pumps to 
maintain design return rate with 
largest single pump out Design return rate unknown
WAS Pump Design
At least 2 pumps and must be 
sized to prevent excessive solids 
accumulation in the clarifiers 2 pumps
Sludge Piping System
Accommodate cleaning and 
flushing flanged pipe can be removed
Minimum velocity of 2 ft/s at 
maximum wasting rate unknown
Pipe minimum diameter of 4.0 
inches Yes

217.159 Process Control
SRT Control
Equipment is provided for 
operator to control SRT by 
wasting a measured volume of 
surplus A.S. Flow rate is measured at RAS/WAS pumps
Engineering Report and O&M 
manual formulas for determining 
SRT Unknown
SRT required for nitrification 
applies to the aerobic portion Unknown
Unknown
Aeration System Control
Provide operator ability to adjust 
airflow in proportion to the 
oxygen demand Not applicable



If adjustable airflow installed, 
must be manually adjustable over 
the range of oxygen demands and 
must maintain solids in 
suspension Not applicable
Totalized Flow measurement
If design flow is >0.4 MG, must 
provide totalized flow of RAS and 
WAS. Yes, mag meter

217.16 Operability and Maintenance Requirements
All equipment able to operate at 
temperature extemes of the 
facility location or be located in a 
temp controlled enclosure Yes
Equipment must be accessible for 
inspection, maintenance and 
operation Yes
Enclosure must have clearance 
and working room to remove and 
reinstall equipment. Must be 
accessible to portable lifting 
devices or be equipped with 
overhead lifting eyes, hoists, 
trolleys, or cranes to facility safe 
removal. Influent raw pumps would be a challenge

217.161 Electrical and Instrumentation Systems
Unknown

217.162 Air Lift Pump Design
Not applicable

217.163 Advanced Nutrient Removal
Not applicable

217.164 Aeration Basin and Clarifier Sizing - Volume-Flux Design Method
Need more information to 
determine using this method
Aeration Basin Sizing
SRT (Eqn F.5)= 5.787121 days
Temperature © 16
Trial value of MLSS= 2000 mg/L
Y (from Table F.8) 0.889767
F/M ratio (from Table F.8) 0.194205 lbs BOD5/lbs SS/day
Equation F.6
Volume of aeration basin 77423.54 cf 579128.1 gals
Equation F.7
Volume of aeration basin 37530 cf 280724.4 gals
Area of clarifier Equation F.8 5778.795 sf 85.77757 diameter to 60.65389877 diameter each
Volume of clarifier Equation F.9 57787.95 cf 432253.9 gals does not comply
Volume of clarifier Equation F.10 53553.92 cf 400583.3 gals does comply



30 TAC 217, SUBCHAPTER J: SLUDGE PROCESSING
217.241 General Requirements

Processing include thickening, 
stabilization and dewatering

217.242 Control of Sludge and Supernatant Volumes

Supernatant is returned to the headworks Yes
217.243 Sludge Pipes

Each pipe must have a slope Unknown
Piping under structure allows cleaning Unknown
Slope of gravity discharge not less than 
3% Unknown
Minimum pipe diameter from Table J.1 Yes
Available head on gravity pipe at least 4.0 
feet Unknown
NOT ENOUGH INFORMATION ABOUT 
SLUDGE PIPING AND UNITS TO 
DETERMINE COMPLIANCE

217.244 Sludge Pumps
NOT ENOUGH INFORMATION ABOUT 
SLUDGE PUMPING UNITS TO DETERMINE 
COMPLIANCE

217.245 Exclusion of Grit, Grease and Debris from Sludge Processing Units
NOT ENOUGH INFORMATION ABOUT 
THE SYSTEM TO DETERMINE 
COMPLIANCE

217.246 Ventilation and Odor Control
Dewatering box is not enclosed

217.247 Chemical Pretreatment of Sludge
Flow rate of polymer Unknown Polymer system down
Handling and storage of polymer Not used currently, broken
Facility must have 30-days storage Unknown



NOT ENOUGH INFORMATION ABOUT THE 
SYSTEM TO DETERMINE COMPLIANCE

217.248 Sludge Thickening
Plant does not operate a sludge 
thickening system

217.249 Sludge Stabilization
Plant does not operate a sludge 
stabilization process
Minimum Detention time @15 deg C 60 days
Minimum Detention time @20 deg C 40 days
Max solids concentration to calc total 
detention time that concentrates waste 
sludge only in digester tank 2 percent
Diffusers must be removable or have 
redundant basins
Volatile solids loading rate 100-200 lbs of VSS/1000 cf day
DO minimum 0.5 mg/L
Mech aerators used 0.5 hp/1000cf
Diffused air mixing used 20 cfm/1000cf
Must be able to separate and withdraw 
solids or decant supernatant

217.250 Sludge Dewatering
Filtrate returned to the headworks Yes
Design of trmt unit downstream of 
dewatering must be based on organic 
load from filtrate recycle Unknown
Redundancy mechanical units No mechanical units
Storage requirements Only waste once a month
Sampling points Unknown
Bypass for maintenance No bypass, just would pump straight to headworks
Sludge Conditioning
No delivery system information Unknown



No storage system or type of polymer 
info Unknown
Sludge Drying Beds
At least 2 drying beds Yes
Engineering calcs on determination of 
area No
Is sludge drying bed allowed? No, typical rainfall year is greater than 45 inches

217.251 Sludge Storage
sludge dewatering boxes They are covered

217.252 Final Use or Disposal of Sludge
Final destination Landfill



30 TAC 217, SUBCHAPTER K: CHEMICAL DISINFECTION
217.271 Gaseous Chlorine Disinfection and Sulfur Dioxide Dechlorination System Redundancy Requirements

Number of cylinders must include that required for peak flow 
plus one additional cylinder
Automatic switch between cylinders? Yes
Room for adequate storage? No
Must meet requirements 217.272 when largest out of service Unknown
Back up pump for injection water necessary? Unknown
Generator? Yes

217.272 Capacity and Sizing of Gaseous Chlorine Disinfection and Sulfur Dioxide Dechlorination Systems
Size based on peak flow? Unknown
Peak 2-hour flow 4.37 mgd
Chlorine dosage (Table K.1) 6 mg/L
Sulfur dioxide dosage (one to one for residual) 6 mg/L assume all is residual unless sufficient demand information
PPD required 218.6748 lbs/day

217.273 Cylinder Requirements for Gaseous Chlorine Disinfection and Sulfur Dioxide Dechlorination Systems
Withdrawal Factor (Table K.2) 8 lb/deg F/day ton cylinder
Threshold Temperature for cylinder mounted vacuum 
regulator(Table K.2) 0 deg F ton cylinder
Threshold Temperature for Manifold systems at 10-15 psig 
pressure (Table K.2) 10 deg F ton cylinder
Low ambient temperature 20 deg F from NOAA data
Withdrawal rate per cylinder 160 lbs/day
Liquid Withdrawal? 9600 lbs/day chlorine N/A

7200 lbs/day SO2 N/A
Number of cylinders required 2 cylinder Yes

217.274 Dosage Control for Gaseous Chlorine Disinfection and Sulfur Dioxide Dechlorination Systems
Automatic dosage? Yes

217.275 Requirements for 150 lb Cylinders used in Gaseous Chlorine Disinfection and Sulfur Dioxide Dechlorination Systems
Heated rooms? N/A
Heating blankets (sulfur dioxide)? N/A
Downstream PRV? N/A
Automatic deactivation based on pressure? N/A
Outdoor cylinder storage:
Out of direct sunlight? N/A
Allow safe removal and replacement? N/A

217.276 Requirements for One-Ton and Larger Cylinders used in Gas-Withdrawal Chlorine Disinfection and Sulfur Dioxide Dechlorination Systems
Chlorinators and sulfonators indoors? Yes, unsure of temperature control, chlorinators
Outdoor storage:
Protects from direct sunlight? Yes
Allow safe removal and replacement? Yes
Heating blankets (sulfur dioxide)? N/A
Protect against blanket above 100 degrees F? N/A
Downstream PRV? N/A
Automatic deactivation based on pressure? N/A

217.277 Requirements for One-Ton and Larger Cylinders used in Liquid-Withdrawal Chlorine Disinfection and Sulfur Dioxide Dechlorination Systems
N/A

217.278 Safety Requirements for Gaseous Chlorine Disinfection and Sulfur Dioxide Dechlorination Systems
Floor drain connection to other FDs Unknown
Doors and Windows open to outside and panic hardware? Yes
One clear gas tight windown in gas tight door? Unknown
Gas tight window (additional)? Unknown
Ventilation Unknown
Air exchange every 3 minutes Unknown
External exhaust controls and leak detection equipment? Unknown
Forced air? Unknown
Safe vent location, clearly marked? Unknown
Gas detectors and alarm system? Maybe shown on electrical schematic
SCBA equipment available? Unknown
Separate rooms? N/A

271.279 Equipment and Material Requirements for Gaseous Chlorine Disinfection and Sulfur Dioxide Dechlorination Systems



Does it meet manufacturer's recommendations? Unknown
150 lb cylinder stored vertically and secured by chain? N/A
Ton-cylinder stored horizontally on trunnions? Yes
Scale? Yes
Piping  and system compliant for gas transport pressure? N/A
Piping and system compliant for liquid transport pressure? N/A
Piping and fittings compliant for gas transport vacuum? Appears so
Diffusers, minimum velocity? Yes Use Chlorine Injection Box

217.280 Design of Sodium Hypochlorite Disinfection and Sodium Bisulfite Dechlorination Systems
Not applicable

217.281 Applicatino of Chlorination and Dechlorination Chemicals
Is mixing zone separate, can't be part of CCB volume? Yes Has injection box
Is Cl2 mixing highly turbulent flow regime (G=500/s) or 
serpentine? Appears soDiffuser tube used, manufacturer data not available to determine G value